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1 Test Summary

Test Report Number: BTF230612R00304

Test Item Section in CFR 47 Result
Section 15.203 Section 7.1.4
Antenna requirement PASS
RSS-Gen Issue 5
Section 15.207 Section 7.2.4
AC Power Line Conducted Emission PASS
RSS-GEN(8.8), ANSI C63.10
Peak Transmit Power Section 15.407(a), RSS-247 5.4(2) PASS
Power Spectral Density Section 15.407(a), RSS-247 5.2(2) PASS
Undesirable Emission Section 15.407(b), RSS-247 5.5 PASS
Section 15.407(b)&15.209 Section 5.5
Radiated Emission PASS
RSS-Gen(8.9), RSS-247(5.5), ANSI C63.10
Band Edge 15.205, RSS-247 Issue 2, ANSI C63.10 PASS
Frequency Stability 15.407(f), RSS-GEN(6.11) PASS

Remark:

1. Pass: The EUT complies with the essential requirements in the standard.

2. Frequency Stability: The manufacturer stated in the user's manual.

3. The conclusion of this test report is judged by actual test data without considering measurement

uncertainty.

1.1 Measurement Uncertainty

Item

Measurement Uncertainty

Conducted Emission (150 kHz-30 MHz)

+2.64dB

The following measurement uncertainty levels have been estimated for tests performed on the EUT as
specified in CISPR 16-4-2. This uncertainty represents an expanded uncertainty expressed at approximately
the 95% confidence level using a coverage factor of k=2.
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2 General Information

2.1 General Description of EUT

EUT Name

Model No.
DIFF.

Power supply

Radio Technology

Operation Frequency

Channel separation

Modulation technology: :

Antenna Type

Software version
Hardware version

Intend use
environment

. Carplay Android Box

: R801, R802, R803, R805, R806, R811, R812, R813, R815, R816
: There is no difference except the name of the model. All tests are made

with the R801 model.

: DC 5V from adapter

: 5G WIFI
: 802.11a/n(HT20)/ac(VHT20): 5180~5240MHz; 5260-5320MHz;

5500-5700MHz; 5745~5825MHz
802.11n(HT40)/ac(VHT40): 5190~5230MHz; 5260-5320MHz;
5510-5670MHz; 5755~5795MHz

802.11ac(VHT80): 5210MHz, 5290MHz, 5530MHz, 5775MHz

- 20MHz for 802.11a/ 802.11ac(VHT20)/ 802.11n(HT20)

40MHz for 802.11ac(VHT40)/ 802.11n(HT40)
80MHz for 802.11ac(VHT80)

IEEE 802.11n/a/ac: OFDM (64QAM, 16QAM, QPSK, BPSK)

. Internal Antenna, max gain 1.0dBi

Antenna information is provided by applicant.

: V1.0
: V1.0

: Residential, commercial and light industrial environment
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2.2 Test mode

Transmitting mode Keep the EUT in transmitting with modulation.

EUT was test with 99% duty cycle at its maximum power control level.

Remark: During the test, the test voltage was tuned from 85% to 115% of the nominal rated supply
voltage, and found that the worst case was under the nominal rated supply condition. So the report just
shows that condition’s data.

2.3 Test Facility

Company Name: BTF Testing Lab (Shenzhen) Co., Ltd.

Address: F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou
Community, Songgang Street, Bao'an District, Shenzhen, China

Phone Number: +86-0755-23146130

Fax Number: +86-0755-23146130

FCC Registration Number: 518915

Designation Number: CN1330

2.4 Description of Support Units

Accessories o8 U}
Manufacturer /
Model -
Ratings /

2.5 Deviation from Standards

None.

2.6 Abnormalities from Standard Conditions

None.

2.7 Other Information Requested by the Customer

None.
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3 Test Instruments list

Test Report Number: BTF230612R00304

Conducted Emission

at AC power line

Equipment Manufacturer Model No Inventory No Cal Date | Cal Due Date
Pulse Limiter SCHWARZBECK VTSD 9561-F 00953 2022-11-24 | 2023-11-23
Coaxial Switcher SCHWARZBECK CX210 CX210 2022-11-24 | 2023-11-23
V-LISN SCHWARZBECK NSLK 8127 01073 2022-11-24 | 2023-11-23
LISN AFJ LS16/110VAC 16010020076 | 2023-02-23 | 2024-02-22
EMI Receiver ROHDE;‘ZSCHWA ESCI3 101422 2022-11-24 | 2023-11-23
Duty Cycle
Equipment Manufacturer Model No Inventory No Cal Date | Cal Due Date
RFTest software / V1.00 / / /
RF Control Unit Techy TR1029-1 / 2022-11-24 | 2023-11-23
RF Sensor Unit Techy TR1029-2 / 2022-11-24 | 2023-11-23
Programmable
constant temperature ZZCKONG ZZ-K02A 20210928007 | 2022-11-24 | 2023-11-23
and humidity box
Dongguan
Adjustable Direct Tongmen
Current Regulated Electronic etm-6050c 20211026123 | 2022-11-24 | 2023-11-23
Power Supply Technology Co.,
LTD
WIDEBAND RADIO
COMMNUNICATION |Rohde & Schwarz CMW500 161997 2022-11-24 2023-11-23
TESTER
MXA Signal Analyzer KEYSIGHT N9020A MY50410020 | 2022-11-24 | 2023-11-23
Maximum conducted output power
Equipment Manufacturer Model No Inventory No Cal Date | Cal Due Date
RFTest software / V1.00 / / /
RF Control Unit Techy TR1029-1 / 2022-11-24 | 2023-11-23
RF Sensor Unit Techy TR1029-2 / 2022-11-24 | 2023-11-23
Programmable
constant temperature ZZCKONG ZZ-K02A 20210928007 | 2022-11-24 | 2023-11-23
and humidity box
Dongguan
Adjustable Direct Tongmen
Current Regulated Electronic etm-6050c 20211026123 | 2022-11-24 | 2023-11-23
Power Supply Technology Co.,
LTD
WIDEBAND RADIO
COMMNUNICATION | Rohde & Schwarz CMW500 161997 2022-11-24 | 2023-11-23
TESTER
MXA Signal Analyzer KEYSIGHT N9020A MY50410020 | 2022-11-24 | 2023-11-23
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Power spectral density

Equipment Manufacturer Model No Inventory No Cal Date | Cal Due Date
RFTest software / V1.00 / / /
RF Control Unit Techy TR1029-1 / 2022-11-24 | 2023-11-23
RF Sensor Unit Techy TR1029-2 / 2022-11-24 | 2023-11-23
Programmable
constant temperature ZZCKONG ZZ-K02A 20210928007 | 2022-11-24 | 2023-11-23
and humidity box
Dongguan
Adjustable Direct Tongmen
Current Regulated Electronic etm-6050c 20211026123 | 2022-11-24 | 2023-11-23
Power Supply Technology Co.,
LTD
WIDEBAND RADIO
COMMNUNICATION | Rohde & Schwarz CMW500 161997 2022-11-24 | 2023-11-23
TESTER
MXA Signal Analyzer KEYSIGHT N9020A MY50410020 | 2022-11-24 | 2023-11-23
Emission bandwidth and occupied bandwidth
Equipment Manufacturer Model No Inventory No Cal Date | Cal Due Date
RFTest software / V1.00 / / /
RF Control Unit Techy TR1029-1 / 2022-11-24 | 2023-11-23
RF Sensor Unit Techy TR1029-2 / 2022-11-24 | 2023-11-23
Programmable
constant temperature ZZCKONG ZZ-K02A 20210928007 | 2022-11-24 | 2023-11-23
and humidity box
Dongguan
Adjustable Direct Tongmen
Current Regulated Electronic etm-6050c 20211026123 | 2022-11-24 | 2023-11-23
Power Supply Technology Co.,
LTD
WIDEBAND RADIO
COMMNUNICATION | Rohde & Schwarz CMW500 161997 2022-11-24 | 2023-11-23
TESTER
MXA Signal Analyzer KEYSIGHT N9020A MY50410020 | 2022-11-24 | 2023-11-23
Channel Availability Check Time
Equipment Manufacturer Model No Inventory No Cal Date | Cal Due Date
RFTest software / V1.00 / / /
RF Control Unit Techy TR1029-1 / 2022-11-24 | 2023-11-23
RF Sensor Unit Techy TR1029-2 / 2022-11-24 | 2023-11-23
Programmable
constant temperature ZZCKONG ZZ-K02A 20210928007 | 2022-11-24 | 2023-11-23
and humidity box
Dongguan
Adjustable Direct Tongmen
Current Regulated Electronic etm-6050c 20211026123 | 2022-11-24 | 2023-11-23
Power Supply Technology Co.,
LTD
WIDEBAND RADIO
COMMNUNICATION |Rohde & Schwarz CMW500 161997 2022-11-24 2023-11-23

TESTER
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| MXA Signal Analyzer KEYSIGHT N9020A MY50410020 | 2022-11-24 | 2023-11-23
U-NII Detection Bandwidth
Equipment Manufacturer Model No Inventory No Cal Date | Cal Due Date
RFTest software / V1.00 / / /
RF Control Unit Techy TR1029-1 / 2022-11-24 | 2023-11-23
RF Sensor Unit Techy TR1029-2 / 2022-11-24 | 2023-11-23
Programmable
constant temperature ZZCKONG ZZ-K02A 20210928007 | 2022-11-24 | 2023-11-23
and humidity box
Dongguan
Adjustable Direct Tongmen
Current Regulated Electronic etm-6050c 20211026123 | 2022-11-24 | 2023-11-23
Power Supply Technology Co.,
LTD
WIDEBAND RADIO
COMMNUNICATION |Rohde & Schwarz CMW500 161997 2022-11-24 2023-11-23
TESTER
MXA Signal Analyzer KEYSIGHT N9020A MY50410020 | 2022-11-24 | 2023-11-23
Statistical Performance Check
Equipment Manufacturer Model No Inventory No Cal Date | Cal Due Date
RFTest software / V1.00 / / /
RF Control Unit Techy TR1029-1 / 2022-11-24 | 2023-11-23
RF Sensor Unit Techy TR1029-2 / 2022-11-24 | 2023-11-23
Programmable
constant temperature ZZCKONG ZZ-K02A 20210928007 | 2022-11-24 | 2023-11-23
and humidity box
Dongguan
Adjustable Direct Tongmen
Current Regulated Electronic etm-6050c 20211026123 | 2022-11-24 | 2023-11-23
Power Supply Technology Co.,
LTD
WIDEBAND RADIO
COMMNUNICATION |Rohde & Schwarz CMW500 161997 2022-11-24 2023-11-23
TESTER
MXA Signal Analyzer KEYSIGHT N9020A MY50410020 | 2022-11-24 | 2023-11-23
Channel Move Time, Channel Closing Transmission Time
Equipment Manufacturer Model No Inventory No Cal Date | Cal Due Date
RFTest software / V1.00 / / /
RF Control Unit Techy TR1029-1 / 2022-11-24 | 2023-11-23
RF Sensor Unit Techy TR1029-2 / 2022-11-24 | 2023-11-23
Programmable
constant temperature ZZCKONG ZZ-K02A 20210928007 | 2022-11-24 | 2023-11-23
and humidity box
Dongguan
Adjustable Direct Tongmen
Current Regulated Electronic etm-6050c 20211026123 | 2022-11-24 | 2023-11-23
Power Supply Technology Co.,
LTD
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WIDEBAND RADIO

COMMNUNICATION | Rohde & Schwarz CMW500 161997 2022-11-24 | 2023-11-23
TESTER
MXA Signal Analyzer KEYSIGHT N9020A MY50410020 | 2022-11-24 | 2023-11-23
Non-Occupancy Period Test
Equipment Manufacturer Model No Inventory No Cal Date | Cal Due Date
RFTest software / V1.00 / / /
RF Control Unit Techy TR1029-1 / 2022-11-24 | 2023-11-23
RF Sensor Unit Techy TR1029-2 / 2022-11-24 | 2023-11-23
Programmable
constant temperature ZZCKONG ZZ-K02A 20210928007 | 2022-11-24 | 2023-11-23
and humidity box
Dongguan
Adjustable Direct Tongmen
Current Regulated Electronic etm-6050c 20211026123 | 2022-11-24 | 2023-11-23
Power Supply Technology Co.,
LTD
WIDEBAND RADIO
COMMNUNICATION | Rohde & Schwarz CMW500 161997 2022-11-24 | 2023-11-23
TESTER
MXA Signal Analyzer KEYSIGHT N9020A MY50410020 | 2022-11-24 | 2023-11-23
DFS Detection Thresholds
Equipment Manufacturer Model No Inventory No Cal Date | Cal Due Date
RFTest software / V1.00 / / /
RF Control Unit Techy TR1029-1 / 2022-11-24 | 2023-11-23
RF Sensor Unit Techy TR1029-2 / 2022-11-24 | 2023-11-23
Programmable
constant temperature ZZCKONG ZZ-K02A 20210928007 | 2022-11-24 | 2023-11-23
and humidity box
Dongguan
Adjustable Direct Tongmen
Current Regulated Electronic etm-6050c 20211026123 | 2022-11-24 | 2023-11-23
Power Supply Technology Co.,
LTD
WIDEBAND RADIO
COMMNUNICATION | Rohde & Schwarz CMW500 161997 2022-11-24 | 2023-11-23
TESTER
MXA Signal Analyzer KEYSIGHT N9020A MY50410020 | 2022-11-24 | 2023-11-23
Band edge emissions (Radiated)
Equipment Manufacturer Model No Inventory No Cal Date | Cal Due Date
Coaxz C"i‘i'le Multiflex | schwarzbeck N/SMA 0.5m 517386 2023-03-24 | 2024-03-23
Preamplifier SCHWARZBECK BBV9744 00246 2022-11-24 | 2023-11-23
RE Cable REBES Talent UFl'SMOAn?MAM'l 21101566 | 2022-11-24 | 2023-11-23
RE Cable REBES Talent UF2-NMNM-10m 21101570 2022-11-24 | 2023-11-23
RE Cable REBES Talent | UFLSMASMAM-L | 51101568 | 2022-11-24 | 2023-11-23

m
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RE Cable REBES Talent | UF2-NMNM-1m 21101576 | 2022-11-24 | 2023-11-23
RE Cable REBES Talent | UF2-NMNM-2.5m | 21101573 | 2022-11-24 | 2023-11-23
POSITIONAL
e OLLER SKET PCI-GPIB / / /
Horn Antenna SCHWARZBECK BBHA9170 01157 2021-11-28 | 2023-11-27
EMI TEST RECEIVER ROHDEFf‘ZSCHWA ESCI7 101032 2022-11-24 | 2023-11-23
SIGNAL ANALYZER ROHDEFf‘ZSCHWA FSQ40 100010 2022-11-24 | 2023-11-23
POSITIONAL
SO TROLLER SKET PCI-GPIB / / /
Blgg band SCHWARZBECK |  BBV9718D 00008 | 2023-03-24 | 2024-03-23
Preamplilifier
Horn Antenna SCHWARZBECK | BBHA9120D 2597 2022-05-22 | 2024-05-21
EZ_EMC Frad FA-03A2 RE+ / / /
POSITIONAL
oL LED SKET PCI-GPIB / / /
Log periodic antenna | SCHWARZBECK VULB 9168 01328 2021-11-28 | 2023-11-27
Undesirable emission limits (below 1GHz)
Equipment Manufacturer Model No Inventory No Cal Date | Cal Due Date
Coaxial C"i‘i'f Multiflex | gt warzbeck N/SMA 0.5m 517386 2023-03-24 | 2024-03-23
Preamplifier SCHWARZBECK BBV9744 00246 2022-11-24 | 2023-11-23
RE Cable REBES Talent UFl'SM(fn?MAM'l 21101566 | 2022-11-24 | 2023-11-23
RE Cable REBES Talent | UF2-NMNM-10m 21101570 | 2022-11-24 | 2023-11-23
RE Cable REBES Talent UFl'SanSMAM'l 21101568 | 2022-11-24 | 2023-11-23
RE Cable REBES Talent | UF2-NMNM-1m 21101576 | 2022-11-24 | 2023-11-23
RE Cable REBES Talent | UF2-NMNM-2.5m | 21101573 | 2022-11-24 | 2023-11-23
POSITIONAL
e SLLER SKET PCI-GPIB / / /
Horn Antenna SCHWARZBECK BBHA9170 01157 2021-11-28 | 2023-11-27
EMI TEST RECEIVER ROHDEF‘E‘ZSCHWA ESCI7 101032 2022-11-24 | 2023-11-23
SIGNAL ANALYZER | ROHPEESCHWA FSQ40 100010 | 2022-11-24 | 2023-11-23
POSITIONAL
eSO O LER SKET PCI-GPIB / / /
Broadband SCHWARZBECK BBV9718D 00008 2023-03-24 | 2024-03-23
Preamplilifier
Horn Antenna SCHWARZBECK | BBHA9120D 2597 2022-05-22 | 2024-05-21
EZ EMC Frad FA-03A2 RE+ / / /
POSITIONAL
R ikl SKET PCI-GPIB / / /
Log periodic antenna | SCHWARZBECK VULB 9168 01328 2021-11-28 | 2023-11-27
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Undesirable emission limits (above 1GHz)

Equipment Manufacturer Model No Inventory No Cal Date | Cal Due Date
Ceevigl Ci‘i'le Multiflex | s chwarzbeck N/SMA 0.5m 517386 2023-03-24 | 2024-03-23
Preamplifier SCHWARZBECK BBV9744 00246 2022-11-24 | 2023-11-23
RE Cable REBES Talent UFl'SM(’)“n?MAM'l 21101566 | 2022-11-24 | 2023-11-23
RE Cable REBES Talent | UF2-NMNM-10m | 21101570 | 2022-11-24 | 2023-11-23
RE Cable REBES Talent UFl'SMrAnSMAM'l 21101568 | 2022-11-24 | 2023-11-23
RE Cable REBES Talent | UF2-NMNM-1m 21101576 | 2022-11-24 | 2023-11-23
RE Cable REBES Talent | UF2-NMNM-2.6m | 21101573 | 2022-11-24 | 2023-11-23
POSITIONAL
B ROLLER SKET PCI-GPIB / / /
Hom Antenna | SCHWARZBECK |  BBHA9170 01157 2021-11-28 | 2023-11-27
EMI TEST RECEIVER ROHDEFf‘ZSCHWA ESCI7 101032 2022-11-24 | 2023-11-23
SIGNAL ANALYZER ROHDEFf‘ZSCHWA FSQ40 100010 2022-11-24 | 2023-11-23
POSITIONAL
s TN SKET PCI-GPIB / / /
Broadband SCHWARZBECK |  BBV9718D 00008 2023-03-24 | 2024-03-23
Preamplilifier
Hom Antenna | SCHWARZBECK |  BBHA9120D 2597 2022-05-22 | 2024-05-21
EZ EMC Frad FA-03A2 RE+ / / /
POSITIONAL
g o SKET PCI-GPIB / / /
Log periodic antenna | SCHWARZBECK VULB 9168 01328 2021-11-28 | 2023-11-27
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4  Test results and Measurement Data

4.1 Antenna requirement:

Standard requirement: FCC Partl5 C Section 15.203

15.203 requirement:

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. The use of a permanently attached antenna or of an
antenna that uses a unique coupling to the intentional radiator, the manufacturer may design the unit so
that a broken antenna can be replaced by the user, but the use of a standard antenna jack or electrical
connector is prohibited.

E.U.T Antenna:

The antenna is internal antenna. The best case gain of the antenna is 1.0dBi for 5.15~5.25GHz,
5.25~5.35GHz, 5.47~5.725GHz, 5.725~5.85GHz
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4.2 Conducted Emissions

Test Requirement: FCC Partl5 C Section 15.207
Test Method: ANSI C63.10:2013
Test Frequency Range: 150KHz to 30MHz
Class / Severity: Class B
Receiver setup: RBW=9KHz, VBW=30KHz
Limit: Limit (dBuV)
Frequency range (MHz) -
Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

* Decreases with the logarithm of the frequency.

Test procedure The E.U.T and simulators are connected to the main power through a line
impedance stabilization network(L.I.S.N.). The provide a 50ohm/50uH
coupling impedance for the measuring equipment. The peripheral devices
are also connected to the main power through a LISN that provides a
500hm/50uH coupling impedance with 500hm termination. (Please refers
to the block diagram of the test setup and photographs). Both sides of
A.C. line are checked for maximum conducted interference. In order to
find the maximum emission, the relative positions of equipment and all of
the interface cables must be changed according to ANSI C63.10:2013 on
conducted measurement.

Test setup: Reference Plane

LISN |

AUX
Equipment E.UT

40cm 80cm

AC power

EMI
Receiver

Test table/Insulation plane

Remayk

ELLT Equipment Under Test

LISA Line impedence Stabiization Nefwork
Test table haighi=0 &m

Test Instruments: Refer to section 5.10 for details
Test mode: Refer to section 5.3 for details
Test results: Pass

Measurement Data

An initial pre-scan was performed on the line and neutral lines with peak detector. Quasi-Peak and Average
measurement were performed at the frequencies with maximized peak emission were detected.

Total or partial reproduction of this document without permission of the Laboratory is not allowed. Page 14 of 152
BTF Testing Lab (Shenzhen) Co., Ltd.
F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street, Bao'an District, Shenzhen, China




[ |
B Test Report Number: BTF230612R00304
LAB

Line:

800 dBuV

70

FCC Part 15 CLASS B QP
60 I

FCC Part 15 CLASS B AV
50 |

30 W
U A, i fi J/ L
20 n_\jf ‘\/U ]m[wmmﬂj Vi "kﬂ \ I‘,lﬂ‘\l \lf ||u,r 'Al'-,,\,_ peak
\‘""» Ao,
10 a4 BN AVG
0.0
0.150 (MHz) 5 30.000
Reading Correct Measure- .
No. Mk. Freq. Level Factor ment Limit  Margin
MHz dBuV dB dBuV dBuV dB  Detector Comment
1 0.2341 27.61 10.10 37.71 62.30 -24.59 peak
27 0.5460 31.11 10.27 41.38 56.00 -14.62 peak
3 1.1728 26.14 10.42 36.56 56.00 -19.44 peak
4 3.1948 28.38 10.51 38.89 56.00 -17.11 peak
5 7.5780 24.00 10.73 34.73 60.00 -25.27 peak
6 19.7638 19.66 11.05 30.71 60.00 -29.29 peak
*Maximum data  x:Over limit  l:over margin (Reference Only

Note: Measurement=Reading Level+Correc Factor. Factor=(LISN or ISN or PLC or Current Probe)Factor+Cable
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Neutral:

80.0 dBuV

70

60 FCC Part 15 CLASS B QP

FCC Part 15 CLASS B AY
50

40

5/

30

o anUAA
~ 1 | 'm'\‘
20 -{L\JW M\{H JIH’H"

|

10

0.0
0.150 05 (MHz) 5 30.000
Reading Correct Measure- .
No. Mk.  Freq. Level Factor ment Limit Margin

MHz dBuV dB dBuV dBuV dB  Detector Comment
1 0.2340 29.43 10.10 39.53 62.31 -22.78 peak
2 7 0.5757 30.85 10.28 41.13 56.00 -14.87 peak
3 1.3107 26.34 10.42 36.76 56.00 -19.24 peak
4 1.9858 26.35 10.41 36.76 56.00 -19.24 peak
5
6

3.8069  24.72 10.56 35628  56.00 -20.72 peak
18.3719 16.08 11.02 2710  60.00 -32.90 peak

*:Maximum data  x:Over limit  l:over margin (Reference Only
Note: Measurement=Reading Level+Correc Factor. Factor=(LISN or ISN or PLC or Current Probe)Factor+Cable

Note: All modes and channels have been tested and only the A 5240MHz mode with the worst data is listed.
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4.3 Emission Bandwidth and 99% Occupied Bandwidth

Test Requirement: FCC Partl5 E Section 15.407
Test Method: KDB 789033 D02 General UNII Test Procedures New Rules v02r01
Limit: N/A
et Spectrum Analyzer

o ) |

As | OO
o ) |
= === E.U.T

Non-Conducted Table

Ground Reference Plane

Test procedure: According to KDB 789033 D02 General UNII Test Procedures New Rules
v02r01.
Test Instruments: Refer to section 5.10 for details
Test mode: Refer to section 5.3 for details
Test results: Pass
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Measurement Data:

Band 1 (5150-5250 MHz):
-26dB Bandwidth

Condition | Mode | Frequency (MHz) | Antenna | -26 dB Bandwidth (MHz) | Limit-26 dB Bandwidth (MHz) | Verdict
NVNT a 5180 Antl 21.42 0.5 Pass
NVNT a 5200 Antl 21.18 0.5 Pass
NVNT a 5240 Antl 21.36 0.5 Pass
NVNT ac20 5180 Antl 21.6 0.5 Pass
NVNT ac20 5200 Antl 21.69 0.5 Pass
NVNT ac20 5240 Antl 21.6 0.5 Pass
NVNT ac40 5190 Antl 39.06 0.5 Pass
NVNT ac40 5230 Antl 39.18 0.5 Pass
NVNT acso0 5210 Antl 79.68 0.5 Pass
NVNT n20 5180 Antl 21.45 0.5 Pass
NVNT n20 5200 Antl 21.21 0.5 Pass
NVNT n20 5240 Antl 21.57 0.5 Pass
NVNT n40 5190 Antl 39.42 0.5 Pass
NVNT n40 5230 Antl 39.3 0.5 Pass

-26dB Bandwidth NVNT a 5180MHz Antl

) @

Ref Level 20.00 dém Offset 11.60 d& RBW 300 kHz
Att 30de  SWT 12.6 ps YBW 1 MHz Mode Auto FFT
SGL Count 100/100

@ 1Pk Max

M1[1] 2.31 dBm
5.1783820 GHz

M1 M2[1] 23.27 dBm
B 5.1693500 GHz

0 dem //W’\—'V vl kg v \,\/\/“\\
-10 dBm
-20 dBm /\;b '\\

| 3pem=—]

-40 dBm

10 dBm

-50 deém

-60 dBm

-70 dBm

CF 5.18 GHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.178382 GHz 2.31 dBm
M2 1 E.16935 GHz -23.27 dBm
M3 1 £.19077 GHz -23.50 dBm
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-26dB Bandwidth NVNT a 5200MHz Antl

&

Ref Level 20.00 dBm
Att 30 dB
SGL Count 100/100

Offset 11.46 d&
SWT  12.6 ps

RBW 3200 kHz
VBW 1 MHz

Mode Auto FFT

@ 1Pk Max

M1[1]

10 dBm

0 dem

2.02 dBm
5.1994310 GHz
23.65 dBm
5.1895300 GHz

-10 dBém

{‘/‘WWW =

-20 dBm /"}f

-30 dem

i

e

-40 dBm

-50 dem

-60 dem

-70 dém

CF 5.2 GHz

1001 pts

Span 30.0 MHz

Marker

X-value | Y-value | Function

| Function Result |

Type | Ref | Trc |
M1 1
M2 1
M3 1

2.02 dBm
-23.65 dBm
-23.95 dBm

5.199431 GHz
5.18953 GHz
5.21071 GHz

-26dB Bandwidth NVNT a 5240MHz Antl

a8

Ref Level 20.00 dBm
Att 30 dB
SGL Count 100/100

Offset 11,65 dB
SWT 12,6 ps

RBW 300 kHz

YBW 1 MHz Mode

Auto FFT

@ 1Pk Max

M1[1]

10 dBm

0 dBm

M2[1]

0.90 dBm
5.2385610 GHz
24.87 dBm
2.2292000 GHz

-10 dBm

i

-20 dém

Bm

<

-40 dBm

-50 dem

-60 dem

-70 dBm

CF 5.24 GHz

1001 pts

Span 30.0 MHz

Marker
Type | Ref | Trc |

X-value | Y-value | Function

| Function Result |

M1 1
= 1
M3 1

0.90 dBm
-24.87 dBm
-24.90 dBm

5.238561 GHz
5.2292 GHz
5.25056 GHz
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-26dB Bandwidth NVNT ac20 5180MHz Antl

=)

Ref Level 20.00 dBm Offset 11.60 dB RBW 300 kHz
Att 30dBE  SWT 12.6 ps vBW 1 MHz Mode auto FFT
SGL Count 100/100

® 1Pk Max

M1[1] 1.79 dBm
5.1830570 GHz

M2 1] 24.10 dBm
X 5.1692900 GHz

0 dem /’MW T f N =
-10 dBm / \
-20 dBm j \

-30 dBm -

10 dBm

-40 dBm

-50 dem

-60 dem

-70 dém

CF 5.18 GHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.183057 GHz 1.79 dBm
Mz 1 5.16929 GHz -24.10 dBm
M3 1 5.19089 GHz -23.94 dBm

-26dB Bandwidth NVNT ac20 5200MHz Antl

) @

Ref Level 20.00 dem Offset 11.46 d& RBW 300 kHz

Att 30dB SWT 126 ps — YBW 1MHz Mode Auto FFT
SGL Count 100/100
@ 1Pk Max
M1[1] 2.16 dBm
5.1976620 G
10 dBm 1976620 GHz
M M2[1] 23.67 dBm
5.189 ) GHz
0 dem I 5.1891400 GHz

-10 dBm
r'/ \"-1

-20 dém
R - \\

40 dBém AN
-50 dBm
-60 dBm
-70 dBm
CF 5.2 GHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value |  Function | Function Result |
M1 1 5.197662 GHz 2.16 dBm
Mz 1 5.18914 GHz -23.67 dBm
M3 1 £.21083 GHz -23.54 dBm
( ] J 2
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-26dB Bandwidth NVNT ac20 5240MHz Antl

Spectrum | 5 I

Ref Level 20.00 dém Offset 11.65 dB « RBW 300 kHz

. Att 30 dB  SWT 12.6 ps « VBW 1 MHz Mode Auto FFT
SGL Count 100/100

@ 1Pk Max

M1[1] 1.16 dBm
5.2408690 GHz
i m2[1] 24.47 dBm|
5.2292300 GHz

0 dBm MWV RH\ !"”WW

-10 dBém

10 dBm

-20 dBm

-30 dem = \

[\
-40 dBm "\"’\_W

-50 dem

S

-60 dem

-70 dém

CF 5.24 GHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value |  Function | Function Result |
M1 1 5.240869 GHz 1.16 dBm
M2 1 5.22923 GHz -24.47 dBm
M3 1 5.25083 GHz -24.84 dBm

-26dB Bandwidth NVNT ac40 5190MHz Antl

) @

Ref Level 20.00 dem Offset 11.50 d& RBW 300 kHz

Att 30dB  SWT 25.3 ps YBW 1 MHz Mode Auto FFT
SGL Count 100/100
@ 1Pk Max
M1[1] -1.33 dBm
5.1846650 G
10 dBm 1846650 GHz
M2[1] 26.87 dBm
11 5.170 ) GHz
o dem 9.1704400 GH

-10 dem / WM m WW\
20 dBm

i

M7 3
Y A
-30 dBm
uwvw’krUW’M \m\mm A an
-40 dBm T i
-50 dBm
-60 dBm
-70 dBm
CF 5.19 GHz 1001 pts Span 60.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value |  Function | Function Result |
M1 1 5.184665 GHz -1.33 dBm
Mz 1 5.17044 GHz -26.87 dBm
M3 1 £.2095 GHz -26.84 dBm
( ] J 2
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-26dB Bandwidth NVNT ac40 5230MHz Antl

) @

Ref Level 20.00 dém Offset 11.60 d& RBW 300 kHz

Att 30de SWT 253 ps « VBW 1MHz Mode duto FFT
SGL Count 100/100
@ 1Pk Max
mM1[1] -2.37 dBm
5.2308990 G
10 dBm 08990 GHz
M2[1] 27.14 dBm
N 5.2103200 GHz
0 dem 11 5.2103200 GH

-10 dBm [
-20 dém

-30 dem Y/

-40 dBm LU nu" UATAT)
-50 dBm
-60 dBm
-70 dBm
CF 5.23 GHz 1001 pts Span 60.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.230899 GHz -2.37 dBm
M2 1 5.21032 GHz -27.14 dBm
M3 1 5.2495 GHz -28.15 dBm

-26dB Bandwidth NVNT ac80 5210MHz Antl

e &

Ref Level 20.00 dém Offset 11.50 d& RBW 300 kHz
Att 30 dB  SWT E0.6 ps VBW 1 MHz Mode Auto FFT
SGL Count 100/100

@ 1Pk Max

M1[1] -4.74 dBm
5.213840 GHz
M2[1] 30.54 dBm
5.170040 GHz

10 dBm

0 dem

_10 dem tearu A b o pbang NVt sl dor sd it LT
v i

-20 dBm f

e !

-40 dBm

-50 dem

-60 dem

-70 dém

CF 5.21 GHz 1001 pts Span 120.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.21384 GHz -4.74 dBm
M2 1 5.17004 GHz -30.54 dBm
M3 1 5.24972 GHz -30.60 dBm
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-26dB Bandwidth NVNT n20 5180MHz Antl

l &

Ref Level 20.00 dém Offset 11.60 db RBW 300 kHz
Att 30 dB  SWT 12.6 ps VBW 1 MHz Mode Auto FFT
SGL Count 100/100

@ 1Pk Max

M1[1] 2.56 dBm
5.1791610 GHz

10 dBm

. PN pocns 5.1692300 GHz

0 dBm WW S

-10 dBm /
-20 dBm M ‘\

m{ N

-40 dBm

-50 dem

-60 dem

-70 dém

CF 5.18 GHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.179161 GHz 2.56 dBm
M2 1 5.16923 GHz -23.27 dBm
M3 1 5.19068 GHz -23.17 dBm

-26dB Bandwidth NVNT n20 5200MHz Antl

=)

Ref Level 20.00 dém Offset 11.46 dB RBW 300 kHz

Att 30de SWT 12.6 ps « VBW 1MHz Mode auto FFT
SGL Count 100/100
@® 1Pk Max
M1[1] 1.64 dBm
10 dBm 5.2009890 GHz
M1 mM2[1] 24.32 dBm
0 dBm X 5.1893500 GHz
e T T T ]

-10 dBm / \
-20 dém /‘{ \i

-30 dBm
-40 dBm “\—/_\\/
-50 dBm
-60 dBm
-70 dBm
CF 5.2 GHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.200989 GHz 1.64 dBm
Mz 1 5.18935 GHz -24,32 dBm
M3 1 5.21056 GHz -24.,20 dBm
: Bl i 8] 0
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-26dB Bandwidth NVNT n20 5240MHz Antl

=)

Ref Level 20.00 dBm Offset 11.65 dB RBW 300 kHz
Att 30dBE  SWT 12.6 ps vBW 1 MHz Mode auto FFT
SGL Count 100/100

® 1Pk Max

mM1[1] 1.26 dBm

5.2391610 GHz
mM2[1] 24.64 dBm
Y 5.2292000 GHz

0 dem f‘d—\.{W ] = h—q%w\uﬁ\
-10 dém
-20 dBm ’// \\(i

~30 dBm
/\_(WV—IW \"\n,f\_{\/

-40 dBm

10 dBm

-50 dem

-60 dem

-70 dém

CF 5.24 GHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.239161 GHz 1.26 dBm
Mz 1 5.2292 GHz -24.64 dBm
M3 1 5.25077 GHz -24.73 dBm

-26dB Bandwidth NVNT n40 5190MHz Antl

) @

Ref Level 20.00 dém Offset 11.50 d& RBW 300 kHz

Att 30dE SWT 253 ps « VBW 1MHz Mode Auto FFT
SGL Count 100/100
@ 1Pk Max
M1[1] -0.52 dBm
5.18 i
10 dBm 1864040 GHz
. M2[1] 26.23 dBm
. L 7050 ) GHz
0 dBm ¥ 5.1705000 GHz

AL AT [ B A AN A

o] \

-20 dém T

-30 dBm
40 dBém Dol
-50 dBm
-60 dBm
-70 dBm
CF 5.19 GHz 1001 pts Span 60.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.186404 GHz -0.52 dBm
Mz 1 5.1705 GHz -26.23 dBm
M3 1 5.20992 GHz -26.48 dBm
[ ] J =
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-26dB Bandwidth NVNT n40 5230MHz Antl

(Spmmm ) =)
Ref Level 20.00 dém Offset 11.60 db RBW 300 kHz
Att 30 dB  SWT 25.3 ps VBW 1 MHz Mode Auto FFT
SGL Count 100/100
@ 1Pk Max
M1[1] -1.61 dBm
5.2311390 GHz
10 dém mM2[1] 27.26 dBm
0 dBm ! 5.2104400 GHz
Ayl
. fwwd wfw‘\nﬂ"\ M'\HWWWW“’"‘\
-20 dBm "
) 7 Y
-30 dém
-40 dBm P
-50 dBm
-60 dBm
-70 dBm
CF 5.23 GHz 1001 pts Span 60.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.231139 GHz -1.61 dBm
Mz 1 5.21044 GHz -27.26 dBm
M3 1 5.24974 GHz -27.46 dBm
( )i J o
Occupied Channel Bandwidth
Condition | Mode | Frequency (MHz) | Antenna | 99% OBW (MHZz)
NVNT a 5180 Antl 16.603
NVNT a 5200 Antl 16.543
NVNT a 5240 Antl 16.573
NVNT ac20 5180 Antl 17.682
NVNT ac20 5200 Antl 17.772
NVNT ac20 5240 Antl 17.652
NVNT ac40 5190 Antl 36.084
NVNT ac40 5230 Antl 36.324
NVNT ac8o 5210 Antl 75.644
NVNT n20 5180 Antl 17.712
NVNT n20 5200 Antl 17.742
NVNT n20 5240 Antl 17.682
NVNT n40 5190 Antl 36.144
NVNT n40 5230 Antl 36.264
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OBW NVNT a 5180MHz Antl

) @

Ref Level 20.00 dém Offset 11.60 d& RBW 200 kHz

Att 30de  SWT 19 ps YBW 1 MHz Mode Auto FFT
SGL Count 100/100
@ 1Pk Max
M1[1] -36.45 dBm
5. L H
10 dBm 1950000 GHz
Occ Bw 16.603396603 MHz
0 dBm

%’“rw I T A X’WM“"‘“\J"WM .7

-10 dBm

WV en ] 3

-40 dBm MNM
-50 dBm
-60 dBm
-70 dBm
CF 5.18 GHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.195 GHz -36.45 dBm
T1 1 5.1717882 GHz -7.05 dBm occ Bw 16.603396603 MHz
T2 1 5.1883916 GHz -8.62 dBm
aig T
(. L 4 w

OBW NVNT a 5200MHz Ant1

) @

Ref Level 20.00 dBm  Offset 11.46 d& RBW 200 kHz

Att 30de  SWT 19 ps YBW 1 MHz Mode Auto FFT
SGL Count 100/100
@ 1Pk Max
M1[1] -38.20 dBm
5.21¢ H
10 dBm 150000 GHz
Occ Bw 16.543456043 MHz
0 dBm

-10 dBm

-20 dém /_/

-40 dBm —
-50 dBm
-60 dBm
-70 dBm
CF 5.2 GHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.215 GHz -38.20 dBm
T1 1 5.1916683 GHz -8.25 dBm Occ Bw 16.543456543 MHz
T2 1 5.2082118 GHz -6.76 dBm
[ ] J =
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OBW NVNT a 5240MHz Antl

l &

Ref Level 20.00 dem Offset 11.65dg RBW 200 kHz

Att 30 dB  SWT 19 ps VBW 1 MHz Mode Auto FFT
SGL Count 100/100
@ 1Pk Max
M1[1] -36.33 dBm
5.2550000 GH
10 dBm ‘
Occ Bw 16.573426573 MHz
0 dem

-10 dBém VWWMWMW—
Iy ,

W
bt A
40 dem WA
-50 dBm
-60 dBm
-70 dBm
CF 5.24 GHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.255 GHz -36.33 dBm
T1 1 5.2317582 GHz -8.23 dBm occ Bw 16.573426573 MHz
T2 1 5.2483317 GHz -8.89 dBm
- 8l
| o

OBW NVNT ac20 5180MHz Antl

Ref Level 20.00 dém Offset 11.60 db RBW 200 kHz
Att 30 dB  SWT 19 ps VBW 1 MHz Mode Auto FFT
SGL Count 100/100
@ 1Pk Max
M1[1] -41.03 dBm
10 dBm 5.1950000 GHz
Occ Bw 7.682317682 MHz
0 dBm i
-10 dem
-20 dBm /
-30 dBm ’/“f
_40 deng ]‘I'f\—\w\ mhv""
-50 dBm
-60 dBm
-70 dBm
CF 5.18 GHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.195 GHz -41.03 dBm
T1 1 5.1711888 GHz -6.67 dBm Occ Bw 17.682317682 MHz
T2 1 5.1888711 GHz -7.59 dBm
ald i
. L X
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OBW NVNT ac20 5200MHz Antl

=)

Ref Level 20.00 dBm
Att 30 dB
SGL Count 100/100

Offset 11.46 dB

SWT 19 ps

RBW 200 kHz
VBW 1 MHz

Mode Auto FFT

@ 1Pk Max

10 dBm

M1[1]

Occ Bw

-39.89 dBm
5.2150000 GHz
7772227772 MHz

0 dem

-10 dBém

-20 dém f/«

<

-30 dem

Nyt

-40 dBm

-50 dem

-60 dem

-70 dBm

CF 5.2 GHz

1001 pts

Span 30.0 MHz

Marker

X-value
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Function Result |

Type | Ref | Trc |
M1 1
T1i 1
T2 1

5.215 GHz
£.1910689 GHz
£.2088412 GHz

-39.89 dBm
-7.96 dBm
-7.43 dBm

Qcc Bw

17.772227772 MHz
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OBW NVNT ac20 5240MHz Antl

L
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Ref Level 20.00 dBm Offset 11.65 dB RBW 200 kHz
Att 30de  SWT 19 ps « YBW 1 MHz Mode auto FFT
SGL Count 100/100
® 1Pk Max
M1[1] -38.68 dBm
5.25¢ H
10 dBm 5 50000 GHz
Occ Bw 7.652347652 MHz
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40 deém VLY,
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-70 dBm
CF 5.24 GHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.255 GHz -38.68 dBm
T1 1 5.2311888 GHz -7.01 dBm occ Bw 17.652347652 MHz
T2 1 5.2488412 GHz -7.96 dBm
- =T B
(. 4L 4 w
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Test Report Number: BTF230612R00304

OBW NVNT ac40 5190MHz Antl

&
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Ref Level 20.00 dBm
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SGL Count 100/100

Offset 11.50 d&
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M1 1
T1 1
T2 1

-38.34 dBm
-5.42 dBm
-5.63 dBm
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Test Report Number: BTF230612R00304

OBW NVNT ac80 5210MHz Antl

| = I
Ref Level 20.00 dém Offset 11.50 d& RBW 1 MHz
Att 30 dB SWT 17 ps YBW 3 MHz Mode &uto FFT
SGL Count 100/100
@ 1Pk Max
M1[1] -37.62 dBm
10 dBm 5.270000 GHz
Occ Bw 75.644355644 MHz
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5 VAV LYW WP
-10 dBm /f \\\
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-60 dBm
-70 dBm
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Marker
Type | Ref | Trc | X-value Y-value | Function | Function Result |
M1 1 5.27 GHz -37.62 dBm
T1 1 5.172238 GHz -4.74 dBm occ Bw 75.644355644 MHz
T2 1 5.247882 GHz -4.91 dBm

OBW NVNT n20 5180MHz Antl
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Ref Level 20.00 dBm
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Offset 11.60 d&
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M1 1
T1 1
T2 1
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5.1888711 GHz

-39.90 dBm
-7.23 dBm
-7.54 dBm
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17.712287712 MHz
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Test Report Number: BTF230612R00304

OBW NVNT n20 5200MHz Antl
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Ref Level 20.00 dBm
Att 30 dB
SGL Count 100/100

Offset 11.46 dB
SWT 19 ps

RBW 200 kHz

VYBW 1 MHz Mode Auto FFT
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Marker
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Type | Ref | Trc |
M1 1
T1 1
T2 1
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-7.90 dBm
-8.06 dBm

5.215 GHz
5.1911588 GHz
5.2089011 GHz

Occ Bw 17.742257742 MHz
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Ref Level 20.00 dBm
Att 30 dB
SGL Count 100/100

Offset 11.65 dB
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Marker
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Type | Ref | Trc |
1
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5.255 GHz
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£.2488711 GHz
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Test Report Number: BTF230612R00304

LAB
OBW NVNT n40 5190MHz Antl
oo I
Ref Level 20.00 dem  Offset 11.50 dB RBW 500 kHz
Att 30 dBE SWT 15.1 ps YBW 2 MHz Mode Auto FFT
SGL Count 100/100
® 1Pk Max
M1[1] -37.06 dBm
5.2 ;
10 dBm 200000 GHz
Occ Bw 36.143856144 MHz
0 dBm i 7 5
-10 dBm / \
-20 dBm / \
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-50 dBm
-60 dBm
-70 dBm
CF 5.19 GHz 1001 pts Span 60.0 MHz
Marker
Type | Ref | Trc | X-value Y-value | Function | Function Result |
M1 1 5.22 GHz -37.06 dBm
T1 1 5.1718981 GHz -3.76 dBm occ Bw 36.143856144 MHz
T2 1 5.208042 GHz -4.92 dBm
- =T B
(. 4L 4 w
OBW NVNT n40 5230MHz Antl
= I
Ref Level 20.00 dem Offset 11.60 d& RBW 500 kHz
Att 30 dB SWT 15.1 ps YBW 2 MHz Mode Auto FFT
SGL Count 100/100
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M1[1] -37.73 dBm
e
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Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.26 GHz -37.73 dBm
T1 1 5.2118382 GHz -6.44 dBm occ Bw 36.263736264 MHz
T2 1 5.2481019 GHz -6.06 dBm
aig T
(. 4L 4 w
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B..

-26dB Bandwidth

Test Report Number: BTF230612R00304

Band 2(5250-5350 MHz):

Condition | Mode Frequency Antenna -26 dB Bandwidth Limit -26 dB Bandwidth Verdict
(MHz) (MHz) (MHz)
NVNT a 5260 Antl 18.6 0.5 Pass
NVNT a 5280 Antl 18.33 0.5 Pass
NVNT a 5320 Antl 18.6 0.5 Pass
NVNT ac20 5260 Antl 19.53 0.5 Pass
NVNT ac20 5280 Antl 19.38 0.5 Pass
NVNT ac20 5320 Antl 19.56 0.5 Pass
NVNT ac40 5270 Antl 40.02 0.5 Pass
NVNT ac40 5310 Antl 39.6 0.5 Pass
NVNT ac80 5290 Antl 78.96 0.5 Pass
NVNT n20 5260 Antl 19.59 0.5 Pass
NVNT n20 5280 Antl 19.53 0.5 Pass
NVNT n20 5320 Antl 19.47 0.5 Pass
NVNT n40 5270 Antl 39.72 0.5 Pass
NVNT n40 5310 Antl 39.9 0.5 Pass
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Test Report Number: BTF230612R00304

-26dB Bandwidth NVNT a 5260MHz Antl

[
oo

Ref Level 20.00 dBm
Att 30 dB
SGL Count 100/100

Offset 11.68 dB
SWT 12,6 ps

RBW 300 kHz

YBW 1 MHz Mode Auto FFT
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Marker
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Type | Ref | Trc |
M1 1
M2 1
M3 1

5.256793 GHz
5.2507 GHz
5.2693 GHz

-2.18 dBm
-28.12 dBm
-27.87 dBm

-26dB Bandwidth NVNT a 5280MHz Antl
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Att 30 dB
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M1 1
= 1
M3 1

5.284136 GHz
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Test Report Number: BTF230612R00304

LAB
-26dB Bandwidth NVNT a 5320MHz Antl
()
Ref Level 20.00 dém  Offset 11.51 dB RBW 300 kHz
Att 30dE SWT  12.6ps « YBW 1MHz Mode Auto FFT
SGL Count 100/100
@ 1Pk Max
M1[1] 0.71 dBm
10 dbm 5.3222180 GHz
- M2[1] 26.70 dBm
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Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.322218 GHz -0.71 dBm
M2 1 5.31061 GHz -26.70 dBm
M3 1 5.32921 GHz -26.51 dBm
als Bl
L L | X
-26dB Bandwidth NVNT ac20 5260MHz Antl
Ref Level 20.00 dBém  Offset 11.68 dB RBW 300 kHz
Att 30dB  SWT 12.6 ps « VBW 1MWHz Mode auto FFT
SGL Count 100/100
@ 1Pk Max
mM1[1] -3.30 dBm
10 dBrm 5.2640160 GHz
M2[1] 29.13 dBm
0 dBm I 5.2502200 GHz
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M3 13
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Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.264016 GHz -3.30 dBm
M2 1 £.258022 GHz -29.13 dBm
M3 1 £.26975 GHz -29.00 dBm
7 o0
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Test Report Number: BTF230612R00304

LAB
-26dB Bandwidth NVNT ac20 5280MHz Antl
Ref Level 20.00 dém  Offset 11.80 dB RBW 300 kHz
Att 30dB  SWT 12.6 ps « VBW 1MHz Mode auto FFT
SGL Count 100/100
@ 1Pk Max
mM1[1] -2.21dBm
10 dBm 5.2822780 GHz
M2[1] 28.13 dBm
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Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.282278 GHz -2.21 dBm
M2 1 5.27025 GHz -28.13 dBm
M3 1 5.28963 GHz -27.70 dBm
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-26dB Bandwidth NVNT ac20 5320MHz Antl
Ref Level 20.00 dém Offset 11.51 d& « RBW 300 kHz
Att 30dB SWT 12.6 ps « VBW 1MWHz Mode Auto FFT
SGL Count 100/100
@ 1Pk Max
M1[1] -2.41 dBm
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m2[1] 28.10 dBm
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Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.318981 GHz -2.41 dBm
M2 1 5.31022 GHz -28.10 dBm
M3 1 5.32978 GHz -28.34 dBm
T 8
L L X
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Test Report Number: BTF230612R00304
LAB

-26dB Bandwidth NVNT ac40 5270MHz Antl

(Srecoum | &

Ref Level 20.00 dem Offset 11.79 d& RBW 3200 kHz

Att 30dB SWT  25.3ps « VBW 1MHz Mode &uto FFT
SGL Count 100,100
@ 1Pk Max
M1[1] -4.68 dBm
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m2[1] 30.45 dBm
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Marker
Type | Ref | Trc | X-value | Y-value |  Function | Function Result |
M1 1 5.274795 GHz -4.68 dBm
M2 1 £.25008 GHz -30.45 dBm
M3 1 5.2901 GHz -30.50 dBm
4
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-26dB Bandwidth NVNT ac40 5310MHz Antl

) @

Ref Level 20.00 dém Offset 11.50 d& RBW 300 kHz

Att 30de  SWT 25.3 ps YBW 1 MHz Mode Auto FFT
SGL Count 100/100
@ 1Pk Max
M1[1] -3.32 dBm
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M2[1] 29.02 dBm
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Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.312577 GHz -3.32 dBm
Mz 1 5.29044 GHz -29.02 dBm
M3 1 5.33004 GHz -29.22 dBm
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Test Report Number: BTF230612R00304
LAB

-26dB Bandwidth NVNT ac80 5290MHz Antl

a8

Ref Level 20.00 dém Offset 11.60 d& RBW 300 kHz
Att 30de  SWT 50.6 ps YBW 1 MHz Mode Auto FFT
SGL Count 100/100

@ 1Pk Max

mM1[1] -6.48 dBm
5.280890 GHz
M2[1] 31.47 dBm
5.250640 GHz
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Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.28089 GHz -6.48 dBm
M2 1 5.25064 GHz -31.47 dBm
M3 1 5.3296 GHz -31.78 dBm

-26dB Bandwidth NVNT n20 5260MHz Antl

1E:

Ref Level 20.00 dém  Offset 11.68 dB RBW 300 kHz
Att 30dB  SWT 12.6 ps YBW 1 MHz Mode Auto FFT
SGL Count 100/100

@ 1Pk Max

mM1[1] -2.52 dBm
5.2614690 GHz

mM2[1] 28.09 dBm
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Marker
Type | Ref | Trc | X-value | Y-value |  Function | Function Result |
M1 1 5.261469 GHz -2.52 dBm
M2 1 5.25013 GHz -28.09 dBm
M3 1 L.26972 GHz -28.04 dBm
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LAB

-26dB Bandwidth NVNT n20 5280MHz Antl

-~

.
| oo
Ref Level 20.00 dem Offset 11.80 dB RBW 300 kHz
Att 30 dBE SWT 12.6 ps YBW 1MHz Mode Auto FFT
SGL Count 100/100
® 1Pk Max
M1[1] -1.86 dBm
5.2808690 G
10 dBm 08690 GHz
M2[1] 27.62 dBm
M1 5.2702200 GHz
0 dem i 5.2702200 GH
Wr’w Wv"\f‘*—f‘“‘d"‘«-«/\r’\n\
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CF 5.28 GHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.280869 GHz -1.86 dBm
Mz 1 5.27022 GHz -27.62 dBm
M3 1 5.28975 GHz -27.56 dBm
- =T 8l
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-26dB Bandwidth NVNT n20 5320MHz Antl

]

Ref Level 20.00 dem Offset 11.51 d& RBW 300 kHz

Att 30dB  SWT 12.6 ps VBW 1 MHz Mode Auto FFT
SGL Count 100/100
@ 1Pk Max
M1[1] -1.67 dBm
5.3247650 GH
10 dBm ° :
M2[1] 27.50 dBm
M 5.310¢ ) GHz
0 dem 5.3103100 GH
-10 dem
-20 dBm
m g W
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-50 dBém
-60 dBm
-70 dBém
CF 5.32 GHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.324765 GHz -1.67 dBm
Mz 1 5.31031 GHz -27.50 dBm
M3 1 5.32978 GHz -27.65 dBm
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Test Report Number: BTF230612R00304
LAB

-26dB Bandwidth NVNT n40 5270MHz Antl

1 =)

Ref Level 20.00 dém Offset 11.79 db RBW 300 kHz
Att 30 dB  SWT 25.3 ps VBW 1 MHz Mode Auto FFT
SGL Count 100/100
@ 1Pk Max

M1[1] -4.39 dBm

5.2653850 GHz
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Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.265385 GHz -4.39 dBm
M2 1 5.2505 GHz -30.03 dBm
M3 1 5.29022 GHz -30.26 dBm
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-26dB Bandwidth NVNT n40 5310MHz Antl
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Ref Level 20.00 dém Offset 11.50 d& RBW 300 kHz
Att 30 dB  SWT 25.3 ps VBW 1 MHz Mode Auto FFT
SGL Count 100/100

@ 1Pk Max
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Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.308501 GHz -4.51 dBm
Mz 1 5.29026 GHz -30.10 dBm
M3 1 5.33016 GHz -30.27 dBm
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B..

Occupied Channel Bandwidth

Test Report Number: BTF230612R00304

Condition | Mode | Frequency (MHz) | Antenna | 99% OBW (MHz)
NVNT a 5260 Antl 16.304
NVNT a 5280 Antl 16.364
NVNT a 5320 Antl 16.364
NVNT ac20 5260 Antl 17.532
NVNT ac20 5280 Antl 17.532
NVNT ac20 5320 Antl 17.532
NVNT ac40 5270 Antl 36.084
NVNT ac40 5310 Antl 36.204
NVNT ac80 5290 Antl 74.086
NVNT n20 5260 Antl 17.562
NVNT n20 5280 Antl 17.562
NVNT n20 5320 Antl 17.502
NVNT n40 5270 Antl 36.204
NVNT n40 5310 Antl 36.084
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LAB

Test Report Number: BTF230612R00304

OBW NVNT a 5260MHz Antl

-:]E\

Ref Level 20.00 dBm
Att 30 dB
SGL Count 100/100

Offset 11.68 dB RBW 200 kHz
SWT 19 ps VBW 1 MHz Mode Auto FFT

@ 1Pk Max

10 dBm

M1[1] -44.03 dBm
5.2750000 GHz

Occ Bw 16.303696304 MHz
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CF 5.26 GHz

1001 pts Span 30.0 MHz

Marker
Type | Ref | Trc |

X-value | Y-value | Function | Function Result |

M1 1
T1 1
T2 1

5.275 GHz -44.03 dBm
5.251B8482 GHz -9.07 dBm Occ Bw 16.303696304 MHz
5.2681518 GHz -8.78 dBm
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OBW NVNT a 5280MHz Antl

JH:

Ref Level 20.00 dBm
Att 30 dB
SGL Count 100/100

Offset 11.80 dB RBW 200 kHz
SWT 19 ps VYBW 1 MHz Mode Auto FFT

@ 1Pk Max

10 dBm

0 dBm
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-70 dém

CF 5.28 GHz

1001 pts Span 30.0 MHz

Marker
Type | Ref | Trc |

X-value | Y-value | Function | Function Result |

M1 1
T1 1
T2 1

5.295 GHz -43.35 dBm
5.2718182 GHz -8.64 dBm Occ Bw 16.363636364 MHz
5.2881818 GHz -8.82 dBm
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LAB

Test Report Number: BTF230612R00304

OBW NVNT a 5320MHz Antl

[
oo

Ref Level 20.00 dBm
Att 30 dB
SGL Count 100/100

Offset 1
SWT

1.51de
19 ps

RBW 200 kHz
vBW

1MHz Mode Auto FFT

@ 1Pk Max

10 dBm

-43.69 dBm
5.3350000 GHz
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Occ Bw 16.363636364 MHz
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-70 dBm

CF 5.32 GHz

1001 pts Span 30.0 MHz

Marker
X-value

Y-value |

Function | Function Result |

Type | Ref | Trc |
M1 1
T1 1
T2 1

5.335 GHz
5.311B8182 GHz
5.3281818 GHz

-43.69 dBm

-8.39 dBm
-8.86 dBm

Occ Bw 16.363636364 MHz
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OBW NVNT ac20 5260MHz Antl

=)

Offset 1
SWT

Ref Level 20.00 dBm
Att 30 dB
SGL Count 100/100

1.68 de
19 ps

RBW 200 kHz
VBW

1MHz Mode Auto FFT

@ 1Pk Max

10 dBm

-46.41 dBm
5.2750000 GHz
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1001 pts Span 30.0 MHz

Marker
Type | Ref | Trc |

X-value |

Y-value |

Function | Function Result |

M1 1
T1 1
T2 1

5.275 GHz
5.2512488 GHz
5.2687812 GHz

-46.41 dBm
-10.01 dBm
-10.38 dBm

Occ Bw 17.532467532 MHz
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Test Report Number: BTF230612R00304

LAB
OBW NVNT ac20 5280MHz Antl
= I
Ref Level 20.00 dém  Offset 11.80 dB RBW 200 kHz
Att 30 dB SWT 19 ps ¥YBW 1 MHz Mode Auto FFT
SGL Count 100/100
@ 1Pk Max
M1[1] -43.77 dBm
2
10 dBm 5.2950000 GHz
Occ Bw 17.532467532 MHz
0 dem
. MM L aresefinen, e
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-50 dBm
-60 dBm
-70 dBm
CF 5.28 GHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.295 GHz -43.77 dBm
T1 1 5.2712488 GHz -8.50 dBm occ Bw 17.532467532 MHz
T2 1 5.2887812 GHz -8.73 dBm
aig T

OBW NVNT ac20 5320MHz Antl

) @

Ref Level 20.00 dém Offset 11.51 d& RBW 200 kHz

Att 30de  SWT 19 ps YBW 1 MHz Mode Auto FFT
SGL Count 100/100
@ 1Pk Max
M1[1] -44.23 dBm
5.33¢ H
10 dBm 3350000 GHz
Occ Bw 17.532467032 MHz
0 dBm
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-50 dBm
-70 dBm
CF 5.32 GHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.335 GHz -44.23 dBm
T1 1 5.3112488 GHz -9.25 dBm Occ Bw 17.532467532 MHz
T2 1 5.3287812 GHz -9.49 dBm
[ ] J =
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Test Report Number: BTF230612R00304

LAB
OBW NVNT ac40 5270MHz Antl
= I
Ref Level 20.00 dem Offset 11,79 d& RBW 500 kHz
Att 30 dB SWT 15.1 ps YBW 2 MHz Mode Auto FFT
SGL Count 100/100
@ 1Pk Max
mM1[1] -41.17 dBm
10 dBm 5.3000000 GHz
Occ Bw 36.083916084 MHz
0 dem
-10 dBm / \
-20 dBm h/ \\
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“a0vahim Do
-50 dBm
-60 dBm
-70 dBm
CF 5.27 GHz 1001 pts Span 60.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.3 GHz -41.17 dBm
T1 1 5.2520779 GHz -8.71 dBm occ Bw 36.083916084 MHz
T2 1 5.2881618 GHz -9.77 dBm

OBW NVNT ac40 5310MHz

X
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Ref Level 20.00 dBm
Att 30 dB
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Marker
Type | Ref | Trc |

X-value | Y-value | Function

Function Result

-42.51 dBm
-7.42 dBm
-7.52 dBm

5.34 GHz
5.291958 GHz
5.3281618 GHz

Occ Bw

36.203796204 MHz
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Test Report Number: BTF230612R00304

LAB

OBW NVNT ac80 5290MHz Antl

(Srecoum | &

Ref Level 20.00 dem Offset 11.60 d& RBW 1 MHz

Att 30dB  SWT 17 ps « VBW 3 MHz Mode Auto FFT
SGL Count 100/100
@ 1Pk Max
M1[1] -38.88 dBm
5.350000 GH
10 dem ‘
Occ Bw 74.085914086 MHz
0 dBm

-10 dBém 1W% WMI"L
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-70 dBm
CF 5.29 GHz 1001 pts Span 120.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value |  Function | Function Result |
M1 1 5.35 GHz -38.88 dBm
T1i 1 5.253197 GHz -9.79 dBm Occ Bw 74.085914086 MHz
T2 1 5.327283 GHz -9.08 dBm
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OBW NVNT n20 5260MHz Antl

— =

Ref Level 20.00 dém Offset 11.68 d& RBW 200 kHz

-~

Att 30de  SWT 19 ps « YBW 1 MHz Mode auto FFT

SGL Count 100/100

® 1Pk Max
M1[1] -43.56 dBm

2

10 dBm 5.2750000 GHz
Occ Bw 17.562437562 MHz

0 dBm
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-60 dBm
-70 dBm
CF 5.26 GHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.275 GHz -43.56 dBm
T1 1 5.2512488 GHz -8.90 dBm Occ Bw 17.562437562 MHz
T2 1 5.2688112 GHz -9.71 dBm
I ] J 2
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Test Report Number: BTF230612R00304
LAB

OBW NVNT n20 5280MHz Antl

—
| oo
Ref Level 20.00 dem Offset 11.20 de RBW 200 kHz
Att 30dB  SWT 19 ps VBW 1 MHz Mode Auto FFT
SGL Count 100/100
@ 1Pk Max
M1[1] -44.74 dBm
5.2950000 GH
10 dBm ‘
Occ Bw 17.562437562 MHz
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-70 dBm

CF 5.28 GHz 1001 pts Span 30.0 MHz

Marker

Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.295 GHz -44.74 dBm
T1 1 5.2712188 GHz -8.63 dBm occ Bw 17.562437562 MHz
T2 1 5.2887812 GHz -8.26 dBm
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OBW NVNT n20 5320MHz Antl

—_— ()
Ref Level 20.00 dém  Offset 11.51 dB RBW 200 kHz
Att 30de  SWT 19 ps ¥YBW 1 MHz Mode Auto FFT
SGL Count 100/100
@ 1Pk Max
M1[1] -42.41 dBm
10 dBm 5.3350000 GHz
Occ Bw 17.502497502 MHz
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Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.335 GHz -42.41 dBm
T1 1 5.3112488 GHz -7.76 dBm Occ Bw 17.502497502 MHz
T2 1 5.3287512 GHz -8.08 dBm
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Test Report Number: BTF230612R00304

LAB

OBW NVNT n40 5270MHz Antl

(Srecoum | &

Ref Level 20.00 dem Offset 11.79 d& RBW 500 kHz

Att 30dB  SWT 15.1 ps « VBW 2 MHz Mode Auto FFT
SGL Count 100/100
@ 1Pk Max
M1[1] -40.59 dBm
5.3000000 GH
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Occ Bw 36.203796204 MHz
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Marker
Type | Ref | Trc X-value Y-value |  Function | Function Result |
M1 1 5.3 GHz -40.59 dBm
T1i 1 5.2518981 GHz -9.91 dBm Occ Bw 36.203796204 MHz
T2 1 5.2861019 GHz -5.89 dBm
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OBW NVNT n40 5310MHz Antl
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Ref Level 20.00 dém Offset 11.50 d& RBW 500 kHz

Att 30dBE  SWT 15.1ps « VBW 2 MHz Mode auto FFT
SGL Count 100/100
® 1Pk Max
M1[1] -39.79 dBm
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Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.34 GHz -39.79 dBm
T1 1 5.292018 GHz -8.82 dBm Occ Bw 36.083916084 MHz
T2 1 5.3281019 GHz -8.45 dBm
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B..

-26dB Bandwidth

Test Report Number: BTF230612R00304

Band 3 (5470-5725 MHz):

Condition | Mode Frequency Antenna -26 dB Bandwidth Limit -26 dB Bandwidth Verdict
(MHz) (MHz) (MHz)
NVNT a 5500 Antl 18.69 0.5 Pass
NVNT a 5580 Antl 18.39 0.5 Pass
NVNT a 5700 Antl 18.66 0.5 Pass
NVNT ac20 5500 Antl 19.5 0.5 Pass
NVNT ac20 5580 Antl 19.56 0.5 Pass
NVNT ac20 5700 Antl 19.47 0.5 Pass
NVNT ac40 5510 Antl 39.78 0.5 Pass
NVNT ac40 5670 Antl 40.86 0.5 Pass
NVNT ac80 5530 Antl 79.32 0.5 Pass
NVNT n20 5500 Antl 19.62 0.5 Pass
NVNT n20 5580 Antl 19.5 0.5 Pass
NVNT n20 5700 Antl 19.5 0.5 Pass
NVNT n40 5510 Antl 40.44 0.5 Pass
NVNT n40 5670 Antl 39.12 0.5 Pass
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Test Report Number: BTF230612R00304

LAB

-26dB Bandwidth NVNT a 5500MHz Antl

e @

Ref Level 20.00 dBm Offset 11.44 dB RBW 300 kHz

Att 30dBE  SWT 12.6 ps vBW 1 MHz Mode auto FFT
SGL Count 100/100

® 1Pk Max

mM1[1] -2.64 dBm

5.4984120 GHz
mM2[1] 28.61 dBm
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Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.498412 GHz -2.64 dBm
Mz 1 5.4907 GHz -28.61 dBm
M3 1 5.50939 GHz -28.56 dBm

-26dB Bandwidth NVNT a 5580MHz Antl
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Ref Level 20.00 dBm Offset 11.77 dB RBW 300 kHz

Att 30dBE  SWT 12.6 ps vBW 1 MHz Mode auto FFT
SGL Count 100/100

® 1Pk Max

M1[1] -1.56 dBm
5.5833570 GHz

M2[1] 27.29 dBm
M1 5.9707000 GHz
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Marker
Type | Ref | Trc X-value Y-value | Function | Function Result |
M1 1 5.583357 GHz -1.56 dBm
Mz 1 5.5707 GHz -27.29 dBm
M3 1 5.58909 GHz -27.05 dBm
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